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1. DETAILS OF CLASSIFIED PRODUCT 

Nature and end use application: 
 
 Classification of the product VALMEX 7535 is valid for the following end use 
application: 
 
 Tarpaulin for textile construction. 
 

Description: 
 
 The product VALMEX 7535 is fully described in the test reports in support of 
the classification listed in clause 2.  

2. TEST REPORTS AND TEST RESULTS IN SUPPORT OF THIS 
CLASSIFICATION 

Test reports 

Name of laboratory Name of sponsor Test report ref. no. Test method 
ITC a.s., Divize CSI,  

Fire technical 
laboratory 

Low & Bonar GmbH 
21/P367 ČSN EN ISO 11925-2 

21/P368 ČSN EN 13823 

Measured values and test results: 

Test method Parameter 
Number of 

test 

Results 

Continuous 
parameter 
mean (m) 

Compliance 
parameters 

ČSN EN ISO 11925-2 
exposition = 30 s 

Fs  150 mm(1) 
ignition of filter paper(1) 

Fs  150 mm(2) 
ignition of filter paper(2) 

6 
6 
6 
6 

yes 
no 
yes 
no 

yes (B - D) 
no (d0) 

yes (B - D) 
no (d0) 

ČSN EN 13823 

FIGRA0,2 MJ (W/s) 
LFS < edge 

THR600 s (MJ) 

3 
3 
3 

6,6 
yes 
1,1 

≤ 120 (B) 
yes (B, C) 
≤ 7,5 (B) 

SMOGRA (m2/s2) 
TSP600 s (m2) 

3 
3 

0 
17,9 

≤ 30 (s1) 
≤ 50 (s1) 

flaming droplets / particles 3 no no (d0) 
(1): surface flame attack  
(2): edge flame attack 
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3. CLASSIFICATION AND DIRECT FIELD OF APPLICATION 

Reference and direct field of application 
 
 This classification has been carried out in accordance with the clause 11.6, 
11.9.2 and 11.10.1 of ČSN EN 13501-1:2019. 

 
Classification 

 
 The product VALMEX 7535, in relation to its reaction to fire behaviour is 
classified: 

B 
 

 The additional classification in relation to smoke production is: 
 

s1 
 

 The additional classification in relation to flaming droplets/particles is: 
 

d0 
 

The format of the reaction to fire classification for VALMEX 7535 is: 

Fire behaviour  Smoke production  Flaming droplets 

B - s 1 , d 0 

 

Reaction to fire classification: B-s1, d0 

 
Field of application: 

 
 This classification is valid for the following end use conditions: 

 

- without substrate 
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4. LIMITATIONS 

Restrictions 
 

This classification report is valid, provided that the technical specifications of 
the product will not be changed. 

 
Warning 

 
This document does not represent type approval or certification of the product. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 Prepared: Reviewed: 
 
 
 
 
 ........................................ ........................................ 
 Jiří Socha Vít Slaboch 
  head of laboratory 
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Artikel Nr.:

VALMEX® AIRTEX® magic FR

7535  5946

Norm

Produkt:

Technisches Datenblatt Nr.:

Beschichtung und Ausrüstung

Beschichtungsart PVC

Brennverhalten D.M. 26.06.84 (UNI 9177): CL. 1, NFP 92507: M2, ÖNorm: B1, DIN 4102: B1, ASTM E 84 Class A, NFPA 701 Test 

2, AS 1530 part 2, EN 13501-1: B-s1-d0

stets die Aktualität der FR-Zulassung, sowie länderspezifische Gültigkeit prüfenzu Brennverhalten

Gesamtgewicht g/m² DIN EN ISO 2286-2350

Reißkraft  Kette/Schuss N/50 mm DIN EN ISO 1421/V11200 / 1000

Weiterreißfestigkeit Kette/Schuss N DIN 53363130 / 80

Kältebeständigkeit °C DIN EN 1876-1-20

Wärmebeständigkeit °C PA 07.04 (intern)+70

Lichtechtheit Note, 

Value

DIN EN ISO 105 B02>6

Knickfestigkeit DIN 53359 A100000 xkeine Risse

Trägergewebe

PES DIN EN ISO 2076Material

L 1/1 ISO 3572Bindung

Bei den technischen Daten handelt es sich um ca. Werte, die auf Basis von ermittelten Durchschnittswerten erstellt wurden. Aus 

fertigungstechnischen Gründen sind  Abweichungen bis zu -5% möglich. Diese technischen Angaben entsprechen dem heutigen Stand der 

Kenntnisse und sollen über unsere Produkte ohne Rechtsverbindlichkeit informieren. Diese Daten gelten für neue Ware.  Einsatzvorschläge 

entbinden den Käufer nicht, selbst zu prüfen, ob das Material für den von ihm gewünschten Einsatz geeignet ist.

QM-071/3-08/00 EA/007-06/98

VL/LB:

Datum 14.07.2022
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Valid five years from issue date 
 
 

And appendices of 4 pages 
 

MATERIAL presented by: LOW & BONAR GmbH 
Edelzeller Str. 44  
D-36043 Fulda  
Allemagne 

  

TRADE NAME: Valmex 7535 
  

BRIEF DESCRIPTION: Fabrics made of 100% polyester with inherent flame-retardant PVC coating on both 
sides and lacquered finition. 

 Measured surface weight: about 355 g/m²  
 Measured thickness: 0,30 mm  
 Colours: One side white and the other grey 
  

TEST REPORT: N° 19-01852 E1 - V1 on the July 3rd, 2019 
  

TESTS: Electrical burner test 
  

CLASSIFICATION: M 2  

  

 
  

CLASSIFICATION DURATION (article 5 of appendix 2) :  unlimited unless otherwise specified 
 

Given the criteria resulting from the tests described in the enclosed test report. 
The classification indicated does not mean that materials marketed comply with the test samples and must not be considered as a qualification certificate as defined by French 
law dated March 14, 2016. 
 

N.B.: Only integral copies of this document may be made by photocopying the classification report and/or the classification report and 
enclosed test report. 

 

    Issued in Lyon, France, on the July 3rd, 2019.  
                

       
 

 

     
                                   Léa MONIN                     Sophie GUINAMAND 
 Engineer Tests and Trials   Engineer Tests and Trials 

 

CERTIFICATE N° 19-01852 L 

This document is the translation of the French 
certificate n° 19-01852 L on the July 3rd, 2019 
delivered by IFTH.  

http://www.ifth.org/

